
 
 

 

 

 

 

 United Nations Global Environment 

 Environment Programme Facility 

 

 

 

UNEP-GEF WIO-LaB PROJECT 
 

ADDRESSING LAND BASED ACTIVITIES 
 IN THE WESTERN INDIAN OCEAN 

 
DRAFT REGIONAL ‘STATE-OF-THE-ART’ REPORT ON 

MUNICIPAL WASTEWATER MANAGEMENT IN THE WIO – 
Lab REGION 

 
 

By: Sixtus Kayombo 
 
 
 
 

FINAL DRAFT 
 
 
 
 

 1



TABLE OF CONTENTS 
TABLE OF CONTENTS.................................................................................................... 2 
LIST OF ACRONYMS AND ABBREVIATIONS ........................................................... 5 
ACKNOWLEDGEMENTS................................................................................................ 6 
[...]
tank for Comoro and Mozambique were not available hence it was estimated that 30% of 
the urban population use septic tank followed by soak way pits for disposal of sewage.  
 

 

 29



 
Figure 3.3 Population using septic tank in Kenya, Madagascar, Mozambique and 
Tanzania 

 

 
Figure 3.4 Population using septic tank in Mauritius, Comoro and Seychelles in 2007 

 
Septic tanks may be designed to accommodate a population more than 5000 people. Such 
types of septic tank which accommodate large population are known as communal septic 
tanks. In Seychelles septic tanks are designed to serve a population of more than 200 
people who are living in Housing Estates built by Housing Department in Mahe.  
 
Generally the usage of septic tanks is associated with high utilization of water. The 
estimated quantity of wastewater disposed through the septic tank in the region is as 
presented in Figure 3.5. The amount is estimated based on the assumption that each 

 30



person per year uses 7.5m3 for flushing to septic tank. The total volume of wastewater 
discharged through septic tank from all countries in the region is 48,245,967 m3/year. 
Wastewater from septic tank may overflow to the open channels or rivers if the soil 
permeability is poor. Hence wastewater from the septic tank is also a potential source of 
pollution to the ocean water. Figure 3.5 indicates that much wastewater is discharged 
through septic tank from Mozambique and Tanzania.  

Figure 3.5 Estimated quantity of wastewater being discharged through septic tanks 
 

Some communities within the WIO Lab countries have no sanitary facilities hence they 
use beach as a defecating area (Mong 2007). The population without sanitation facilities 
in Kenya, Tanzania and Madagascar is significant (Figure 3.6). The population without 
sanitary facilities is still high hence more efforts should be directed to provide facilities 
for population without. Where there are no latrines people resort to defecation in the 
open. Open defecation encourages flies, which spread faeces-related diseases. In view of 
the health hazards created and the degradation of the environment, open defecation 
should not be tolerated in villages and other built-up areas.  
 

 31



 
Figure 3.6 Populations without sanitary services in the region 

 
The overall distribution of sanitary infrastructures used as onsite in the region is as shown 
in figure 3.7. Figure 3.7 shows that the most commonly used sanitary facility in the 
region is traditional pit latrine (78%), followed by septic tank (13%) and sewerage 
percent coverage is only 2%. Note that the regional analysis also indicates that 6% of the 
population in the region have no facilities. A very small percentage of the population and 
is mainly reported from Tanzania and Kenya use ventilated improved pit latrines and 
Ecosan toilets for disposal of wastewater.  

 
Figure 3.7 Percentage distribution of sanitary technology in the region 

At regional level the coverage for sewerage infrastructures is very small when compared 
to coverage of about 7.5% for a population in Mauritius. The population without sanitary 
facilities shown in Figure 3.7 above does not include the population from Mozambique 
and Comoro due to lack of data on the distribution of sanitary facilities. The overall 
distribution of sanitary facilities in the respective countries in the region is as shown in 
Table 3.1 below.  
 

 32



Table 3.1 Distribution of sanitary infrastructures in the WIO Lab countries  
Country Pit 

latrine  
Septic tank  Sewerage system Others (VIP 

Latrine etc) 
Without  

Comoro* 70 30 - - - 
Kenya 72 17 11 - - 
Mauritius  3.7 87.5 7.5 - 1.3 
Madagascar 70.0 10.9 - - 19.1 
Mozambique* 70 24.6 5.4 -  
Seychelles 3.9 86.9 7.5  1.7 
Tanzania  80.9 9.8 2.2 0.1 7.0 

* Data on the distribution of the population based on the infrastructures used was not available  
The analysis shown in Table 3.2 is mainly based on the data presented in the National 
Reports. The population using septic tank in Mauritius and Seychelles is high compared 
to other countries in the region. This may allow in future connecting septic tanks to small 
bore sewerage system and discharge wastewater to a single treatment plant. Based on the 
Nation Reports the population using unsanitary facilities in the region might decrease in 
future if more population will be connected to sewerage system.  

3.2.2. Conventional wastewater collection infrastructures  
Offsite wastewater collection infrastructures include the use of sewerage system and 
sometimes shallow sewerage system. The system collects wastewater and discharges to 
the treatment plant located far away from the community. Based on the National Reports 
only few urban areas in WIO Region have been served by sewerage system. In the 
region, cities and towns along the coast are typically only partially sewered. The 
proportion of the population served range from a small percentage to 18% in a very few 
cases. The regional synthesis on the usage of sewerage system for wastewater collection 
indicates that, in South Africa the towns and cities are installed with sewerage system for 
wastewater collection. Large percentage of the population in Seychelles and Mauritius is 
sewered and hence they are at advanced stages. In Tanzania and Kenya the percentage of 
population sewered is very low and hence large population still relies on the use of onsite 
sanitation (Mwaguni, 2007; Melania, 2007). With exception to Seychelles, Mauritius and 
South Africa, the sewerage systems in Tanzania, Kenya and Mozambique is either 
discharge wastewater to the poorly working treatment plant or discharged untreated 
sewage to the ocean.  
 
Figure 3.8 shows the population served by sewerage system in the region. It is clear that 
the population sewered in the countries shown in Figure 3.8 is still very small compared 
to the population using other sanitary facilities. In Mozambique, Maputo is the only city 
with a central sewage system for collection and treatment of domestic sewage. However, 
it is estimated that only 50% of Maputo’s sewage are treated (Buuren and Heide, 1995) 

 

 33



 
Figure 3. 8 The population served with sewerage system in the region in 2007 

The estimated volume of wastewater generated from the population using sewerage 
system in the region is 64,788,772 m3/year. The value is estimated based on the 
assumption that each person per year discharges 55m3 as wastewater through the sewer. 
If the whole population in the region would have been connected to the sewerage system 
then the total amount of wastewater that will be generated would be 2,686,488,794 
m3/year from a population of 48,845,251 people for a year 2007. Figure 3.9 shows the 
estimated amount of wastewater from each country based on the population of year 2007.  

 
Figure 3. 9 Estimated volume of domestic wastewater generated from the population 

connected to sewerage system in the region for a year 2007. 
 

 34



3.2.3 Domestic wastewater treatment infrastructures  
The infrastructures used for wastewater treatment in the region includes conventional 
(Activated sludge systems etc) and non-conventional (Waste stabilization ponds) 
systems. In Tanzania nine sets of waste stabilization ponds were installed and have a total 
area of 23.2 hectares and overall volume of 304,376 m3 for wastewater treatment 
collected from part of Dar es Salaam city (Mgana, 2003). In Mombassa Kenya, 
Aerial/biological oxidation sewage treatment plants were installed for domestic 
wastewater treatment. However the treatment plant is not working due to management 
and operational problems. Hence raw sewage from Mombasa town is discharged direct 
into the ocean. Figure 3.10 shows one of a channel carrying raw sewage bypassed from 
the treatment plant and now draining to the ocean.  Some of the hotels in Mombasa have 
installed their wastewater treatment plants to avoid disposal of raw wastewater to the 
ocean.  
 

 
Figure 3.10 Wastewater from the Kipevu treatment plant in Mombasa draining directly 

into the Indian Ocean. 
There are about 19 wastewater treatment plants in Mauritius for domestic and industrial 
wastewater. The type of treatment is usually biological treatment with either activated 
sludge process or RBC followed by disinfection with chlorine and re-use through 
irrigation. The total number of the treatment plants includes septic tanks, conventional 
plants and leaching fields. There are about 45 large hotels located along the coastal zone 
of Mauritius that possess their own wastewater treatment plant and treat their wastewater 
for irrigation of their golf courses and lawns.  The volume of domestic wastewater treated 
in private treatment facilities, such as hotels, is about 5,000 m3 per day.  Table 3.2 shows 
the location of treatment plants, the number of household served, and the quantity of 
wastewater treated in Mauritius. Most of the treatment plants are still working below the 
design capacity of the system and hence allowing for future connections. The effluent 
from the treatment plants is discharged either through lagoon or direct to the ocean. 
Figure 3.11 shows ST Martins’ processes flow diagram of wastewater treatment plant in 
Mauritius.  
 
 
 
 

 35



Table 3: 2 : Treatment units installed in Mauritius 
Name of treatment plant Household 

connected 
Quantity treated 
(m3/day) 

Design capacity 
(m3/day) 

Treatment units 

St. Martin WWTP 27, 000 40, 000 87, 000 Screening, Grit Removal, activated sludge plant with biological nutrient 
removal, sludge treatment by thickener fed with polyelectrolyte, anaerobic 
sludge digestion in tank, sludge dewatering by centrifuges together with 
polyelectrolyte dosage, The secondary effluent is passed through rapid sand 
filters and UV disinfection channels  

Grand Baie 1, 500 1,200 3, 500 Screening, Aerated grit chamber with skimming and grease removal, 
activated sludge with biological nutrient removal, effluent is discharged 
into Borehole injection 

Baie du Tombeau 1,500 24, 000 35, 000 Screening, Flat bottom detritus tank, coarse, manually rakes screens and 
finally the effluent is discharged into the ocean 

Montagne Jacquot  35, 000 48, 000 Screening, 4 primary sedimentation tanks, The effluent from the primary 
sedimentation undergoes disinfection with chlorine in chlorine contact 
tanks, The final  effluent is discharged into the ocean through a long sea 
outfall. The primary sludge is pumped into sludge holding tanks and is 
thickened by means of two picket fence thickeners. A sludge conveyor 
directs the dewatered sludge to skips/trucks and the cake is disposed of in 
landfill at Mare Chicose. 

 
 

PROCESS FLOW DIAGRAM

LA FERME 
CANAL

STORM PONDS

INLET
SEWER
Ø 1200 mm

INLET WORKS
PRIMARY

SEDIMENTATION

AERATION

FINAL SETTLEMENT

BALANCING

RAPID GRAVITY
FILTERS

UV DISINFECTION
CHANNELS

IRRIGATION
CANALS

SLUDGE
DISPOSAL

CAKE
STORAGE

SLUDGE
DEWATERING

SLUDGE
DIGESTION

COMBINED HEAT
& POWER UNIT

PICKET FENCE
THICKENERS

BELT THICKENERS LIQUOR
TREATMENT

TO SEA
OUTFALL

MAGENTA

CANAL

DESULPHURISATION

RAW WATER

SLUDGE

TREATED WATER

GAS LINE

BYPASS

AC PIPE

Ø 1000 mm

 
 
 
Figure 3.11 ST Martin process flow diagram of wastewater treatment plant in Mauritius. 
 
The treatment plant at ST Martin includes primary treatment units (screening, primary 
sedimentation), biological units (aeration and secondary sedimentation tank) and sludge 
management units (digesters) and is installed with chlorination unit for disinfection of 
effluent. The whole wastewater collection and treatment system in Mauritius also 
includes the operation 50 pumps. The total average daily volume of wastewater collected 
and treated including industrial wastewater is 87,788m3/day  
 
There are 29 treatment plants in Seychelles used for treatment of domestic sewage from 
residential houses and hotels. Twenty four treatment plants including, activated sludge 
systems (8 treatment plants), Bio-Disc (9 treatment plants), waste stabilization ponds 
(only one), SBR (one treatment plant), USB (one treatment plant) and fixed film (one 
treatment plant) are installed in the hotels for wastewater treatment. There are five 

 36



treatment plants used to treat wastewater generated from the community. The treatment 
plant installed for domestic wastewater treatment includes three activated sludge systems 
and two bio-discs.  
 
In South Africa there are over 60 licensed pipelines discharging effluent along the South 
African coast: one third discharge domestic sewage - about 66 million liters per day 
(66ML/d), half discharge industrial wastes (230ML/d), and the remainder discharge 
mixed effluent (360ML/d). The type of technology used is as follows; activated sludge 
system, Biological rotating disc, waste stabilization ponds, upward sludge blanket, and 
biological fixed film. The treatment plants have been built recently and there are no data 
on their performance.  
 
In Mozambique the treatment plant is consist of a series of anaerobic and facultative tanks, 
which are designed to treat organic matter (Buuren and Heide, 1995). The treatment plant 
was designed to treat sewage from 50% of the population of Maputo. The treatment plant is 
no functioning due to operational and maintenance problems.  

3.2.4 Management of stormwater 
 
Most of the urban areas in the WIO Lab countries are installed with open drain along the 
roads for collection of stormwater. Sometimes the open channels are used to flush sullage 
from the urban areas to the ocean. Stormwater in the region, originating from the centre 
of the urban area must be regarded as potential source of pollution of marine 
environment.  Industrial wastewater is discharged into the open channels draining 
wastewater direct into the streams and finally to the ocean. Example in Tanzania, 
Msimbazi River receives wastewater from several industries and hence it is heavily 
polluted. Figure 3.12 shows one of the streams crossing the urban area in Dar es Salaam 
being polluted by industrial wastewater and sullage from the households. Also Figure 
3.12 shows one of the stream in Mikindani are in Mombasa discharging domestic 
wastewater to the ocean. Generally stormwater collected from the urban centre in the 
region do not undergo any type of treatment before disposed in the streams or direct to 
the ocean. The major river discharge hotspot areas are Tana and Sabaki Rivers in Kenya, 
Rufiji in Tanzania, Ruvuma on the border of Tanzania and Mozambique, and Zambezi in 
Mozambique. 
 
 

 37



  
Figure 3.12 Stream carrying domestic and industrial wastewater in Dar es Salaam and a 
stream carrying domestic wastewater from Mikindani area in Mombasa 

3.2.2 Sludge management from pit latrines and septic tanks 
Sludge, representing the solids portion encountered from excreta disposal is 
interchangeably used to address solids accumulated in the wastewater stabilization ponds, 
primary and secondary sedimentation tanks, concentrated discharge from the septic tanks 
and the content of the pit-latrines (or other forms of onsite sanitation) after reaching their 
full capacity. The amount of faeces and urine excreted daily by individuals varies 
considerably depending on water consumption, climate, diet and occupation. Anal 
cleaning materials vary widely around the world. Where excrete are stored for short 
periods only, such as in double pit latrines or composting toilets, the reduction process 
may not be complete before the sludge is removed. 
 
In Seychelles, areas with ready road access, the sludge from septic tanks are transported 
using vacuum tankers and taken away from the site for disposal; whereas in areas 
inaccessible to larger vehicles the sludge is manually removed and placed in a pit on site. 
Previously sludge from septic tanks was delivered to the landfill site, where it was 
discharged into special pits and left to dry out. The drying process was naturally 
dependent on weather and since the volume of sludge was high the processes of drying 